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Coated
Tablets

Megalase”

3000 CEIP U

Bacterial Alpha amylase

Bacterial Alpha amylase

3000 CEIP U

1. Name of the Medicinal Product

Megalase®

2. Qualitative and Quantitative Composition

Each coated tablet contains Bacterial Alpha Amylase 100 mg Eq. to 3000 CEIP U

Excipients:

Microcrystalline cellulose (Avicel PH 200), PVP XL (Crospovidone), Talc, Magnesium Stearate,
Aerosil 200 (Colloidal Silicon Dioxide)

Film Coat: Opadry Pink, Carmosine red

3. Pharmaceutical Form

Film Coated tablet

4. Clinical Particulars

4.1 Therapeutic Indications

Treatment and prophylaxis of edema in several situations. Adjuvant of the antibiotic therapy.
Otorhinolaryngology

- Rhinoplasties, tonsillectomies,

- Several Interventions (sinusitis, laryngectomy, polypectomies, resection of the nasal septum)

- Tonsillitis pharyngitis, laryngitis sinusitis, rhinotraqueobronchitis.

Pneumology

- Bronchitis, acute and chronic lung diseases,

- Respiratory complications from infectious diseases, etc.

Stomatology

- Maxillofacial surgery

- Extractions of impacted teeth,

- Simple or multiple extractions

- Several interventions (apical resection, bone grafts, ablation of the submaxillary glands).

- Periodontitis (complementary treatment)

Orthopedics and traumatology

- Post — traumatic and post - surgical edemas

- Simple trauma (face, members, etc)

- Sprains

- Dislocations

- Reduced orthopedic or surgical fractures

- Intra-articular interventions (Meniscectomies, foreign bodies)

- Reconstructive surgery (tendons)

- Plastic surgery, skin grafts, rhinoplasties

- Facial traumatology, face wounds with or without fractures

- Interventions in soft tissues.

Urology

Surgery in the external genital organs, phimosis.

4.2 Posology and method of administration

Administration: Orally

Posology:

The enzymatic power of alpha-amylase is expressed in U. CEIP. (Weight of the enzyme, which
hydrolyses 1 mg of soluble starch in 10 seconds, at a temperature 37°C).

1 coated tablet (3000 U.CEIP) three times a day, before the main meals. Preventively and in
surgical cases, the medicine may be prescribed in a period of 48 hours before the intervention.
Itis recommended to administer this medicine in syrup to children

4.3 Contraindications

Hypersensitivity to alpha — amylase or some of its excipients.

4.4 Special warnings and precautions for use

Special precautions for use:

When new symptoms persist or appear (e.g. severe sore throat, headaches, nausea, vomiting)
or in case of related fever, the therapeutic plan should be reassessed. This medicine should not
be used for long periods of time without medical consultation.

4.5 Interactions with other medicinal products and other forms of interaction

There is no record of interactions between alpha amylase and other medical products.

4.6 Pregnancy and lactation

Pregnancy in respects to alpha-amylase: there are no clinical data regarding pregnancies
exposed to it.

Animal studies didn't reveal direct or indirect harmful effects regarding pregnancy,
embryo-fetal development of labor. This medicine should only be prescribed to pregnant
women with caution.

Lactation

It is not known if alpha amylase goes to the human maternal milk. During the lactation, the
administration of this medicine should be avoided.

4.7 Effects on ability to drive and use machines

Not relevant

4.8 Undesirable effects

The adverse reactions were listed according to the organ system classification.

- Class and frequency using the following convention: very frequent (= 1/10); frequent (=
14100, < 1/10); not frequent (= 1/1000, < 1/100); rare (= 1/10000 < 1/1000); very rare (<
1/10000).

Effects on the cutaneous and subcutaneous tissue:

- Very rare: skin rashes, like hives.

4.9 Overdose

No cases of over dosage have been observed.

In case of accidental ingestion, the appropriate treatment should be initiated.

5. Pharmacological Properties

5.1 Pharmacodynamic properties

Enzymatic Preparation with anti- inflammatory and anti- edematous effects.

The mode of action of alpha-amylase in the inflammatory edema is characterized by:

- Hydrolysis the polysaccharides of inflammatory exudate, making it more fluid

- Inhibition of abnormal capillary permeability (which is increased after the first stage of
inflammation), decreasing the liquids exit from the vessels, to allow a better reabsorption of
the edema

5.2 Pharmacokinetic properties

Alpha-amylase is an endoamylase, which catalyzes the starch molecules in the glucosides
linkages.

Pharmaceutical Particularis:

5.3 Incompatibilities

Not applicable

5.4 Shelf life

2 years

5.5 Special precautions for storage

Store at temperature not exceeding 25° C, in a dry place.

5.6 How Supplied

Carton Box containing 3 (Al/ Colorless transparent PVC/ PVDC) strips each of 10 film coated
tablet + insert leaflet.

5.7 Special precautions for disposal

No special requirements.

Keep all medicaments out of reach of childern

Product of:

AMOUN PHARMACEUTICAL CoO.
SAE.
El-Obour City, Al Qalyubia, Egypt.

odsmg Yee

3 el-Lat!

Soteal-Lat
samg T
1301 130 5055 2 o) 8 Bylins 352001 0 36153 e
M sigy daiinl
Tl el ols 131

531550 e I gl sl
ol 3 e I Sone

2 523! i (n (gl 133 131 o+ gy o (35 a2« (253U dlas W1 oy ol el 138 oy 5

ol 51 e 3Ll 580 g 55 il 511 gl arant 131 51 LBz Bl IS Gyl sl 131 -

\
e sl J5 445 ¥
© 3llonsa e J5liS AaS ¥
Aldiat! Adlad i HBY1 €
o
<
\

© 3l slie 5355 RS

Ssuall.

Sputinuns ity 8% 3 Lonsa sl 58 Le

() il Canglad 2 e Bl oy 3 Al a3l 33Limay g SU 331
¢ Lyl
g ST Lobams oo s aLg¥1 801 cn syl LU il =

gl sl ol sl s glacall e g1 (om Sl 53 (oo cinlly (LN Crm A1 A U1ty 1555 1) Bgmslall 5 Bapnnl] a1 2,30 s =
P [PPSR TP P

gl 5Ll g 3l e Ll 3 3300ie ¥ 2 23501 0 003,

5 i1y G531 51

350 JLail Y e -

(A Lt il el ALl JlaTias 13 il Jlain) ¥ Cspandl leill) 33l Sl -

L el 121l el Ly AV oyl 3 il L 53501 gl ket~

1 53k Ll e 2l a5

Hare

a1y 35l 361 ol sl
Byoal) il pa 0 Aot k1 Slgat) lieling —
o1y et
PERIPRRPR
g all ol ols -
3aaills daguagd) GLiasl) 13—
) ol il Jlaliols cplanll 4855 dall Jlainl Jie 32amll @l -
(haaSall 301 liaadl e tss Sl -
31y pUaall 2 o
oyl tmy Loy 2yluo¥l s Lailadg =
(Layedy bty dngl!) g lLs¥)
g
(eolit) g1l
] 350 51 gl pllal a2 =
(Rl ples ¥ Jlemall oy il Jlmit ) Jumill i 35—
[EDEEE
(Y1 Jonnd liany aladl .5 el 2yl -
35S G o g a1 2 g5 el Sliliol o
RICGUE PN REEUNCTE
EIETPI PRIEPNT]
(RALEDN 31u5) A 5L el eLiae W) iy —
© 3ullone Jlae J5liS B .Y
AL VL 2 e slae sl Y
© 5t sl g o 5 (550l L) ALail) 55011 ald eyl Ll (o i 5 151
© 5l lone i o Lol yin 195

NERIE

i Ml ] (5 33l s Lol ol Bl 251 (03 DU gk gl Ul ) i o1yl gl o i i =
3Ll g B R 5 1138 ol i e

s g © 5o Jlae plasial iiSes g

sl |y cslis o Sl i€ 15wl (ol sl 5h bl £301 G -6 31 51501 slasiitly 330eal Lall (o Fogpall 28l pl) S35l v i3 ¥

e Ry 33 L 01 Y1 5 2 Lep 5,1

@ 3l anse e plaial S Ja

sl 15 3t S50 L5 .1 € grasll

el 1y et

e Sl 555 Y33l L) slans 51 Lo

byl e ] il a1 s

AT 5 e Jalgol!

[RRTEREN]

lag 51352830

ool L el Al 2.2

) 5l 108 g g L) gf ol 5551 ¢ Sl e 53hsal LiI¥ 5 pilen yud 515 pilse 55Lim ol

gm0 i 35 i s ¥ oY1 02 35kl 51,30 i 018 151 L ol ek 30
5ol 130 S5l 8 sl 5l slds o

LS sty L

oaag ¥

o181 5l lnse slae I35 RS Y

il ol e 5L

aall ol lapde & s 3l 6 el IS 150 s leabed Ly 5ullivsa slae LSl Syl
R

585 (B S Q1S sl5all iy Sy sl il I3 Lo 5 5m 535 (361501 Rl epllly ol S pm om0
oyl ] (el A 3 eyl L

LS T e o150 3 55 3 0 nmse

| LY R 353 e )
(Ragin 33 TV 31y By ot Olg5 1+ (pand 2 gl Ll Lt
s Lo 281 %30

(RSN

Gymann (38 s | J ST il g3 501 3591 35) 0 ilally sl S comamg iltmgl ol sl 3

JNae a5

- 3ullanse slic (re oS ey plaiial auy Usgle dugily Sl S 35 Y tll e 33l = Ll e g5 FIVEEY

31 e iy ol sy JLas¥l o el Sl e o s pall 301 Ul 2

3l Lnsa e (po ey I3l il 13y
e e

3l lanse e S5k (pe 53 1)

O Al 25 i (S 3l 13] e 55050 99 pSm GLE 5 g sl 231 L] ke e

a3 e I &rn AL S 130

AL Adla| Y . ¢

el L e (om0 e+ il L ante slie s | 2lS Jie

1 ol Al il 1Sl Jutnay Bl vy (gpednal) Sl 2 ot Loy B yll) 20 Lt St ool il it 1591

(Ve e /12) s sl (Ve N 2 e V) a5l (Ve /1 > e /) ) & O3 ) asla (1) <) s asls
LlSs 1l e i 331 ol iy ol el Lo S0

5yl 020 2 Bt it Al 51 2 ¥ 131 1 Bl B Gy gl 131 Lttt 301

© 3llonsa ylae (a3 .0

Gl lSa 2 5 Augha a3 Y0 e w5 Vil Bss B O =

SV 255 Jyline (ye lgns dadony —

01 13 Cpn 8 psall 1 B Sall Ll s i Sl ol bl Rugs¥1 A Sl gl ol e Lkl 3 =
o3l s ¥ 13 3l nge slie a2 Y

31 Con il 228 (e tseall ol 2T 320) SLALll o 51 b el ol G (5 1301 o ol ke ccoms =

258 223 g Ll By 3 1

Lol e Blindl 2 2l ¥
Olele i dlall o

aaalt

R 055+ dilie ol )31 )+ e Loe S i das pd (CBLiS s $3 2 / e e /ppaiansl! ) ¥ le o3 03 il
23 Olaglas -V

i T SIS e 1+ 33haal-Lall satladt o5t

X e sttt S i 355 e S PH200 ol s i sistt

el 0239alS Dgt igan 63logl sBSAN

| Ll g giie (e fubeas Rga¥ ! pues daded

@voz-zw,zozz . gl
P150244.02 YY) 49 o 4AS &
302 29330 )

PR e gl ygunll Aie




